Parts for T32540 - Dual Spindle Doweling Joiner

If you cannot locate your part below, please contact our tech support department at techsupport@grizzly.com or 570-546-9663.

Please note: All parts ship out of our Springfield, Missouri facility.

Ref # Part # Description Price Qty
001 PT32540001
***USE PS38M***
N/A
002 PT32540002
***USE PLW02M***
N/A
003 PT32540003
JIG TEETH BRACKET
N/A
004 PT32540004
FENCE
N/A
005 PT32540005
VIEWING SCREEN
N/A
006 PT32540006
***USE PFH27M***
N/A
007 PT32540007
KNOB M6-1, 4-LOBE, D20
N/A
008 PT32540008
HEIGHT ADJUSTMENT GEAR
N/A
009 PT32540009
O-RING 4 X 2MM
N/A
010 PT32540010
KNOB BOLT M4-.7 X 13, 10-LOBE, D19
N/A
011 PT32540011
HEIGHT BRACKET
N/A
012 PT32540012
ANGLE POINTER
N/A
013 PT32540013
HEIGHT POINTER
N/A
014 PT32540014
***USE PW03M***
N/A
015 PT32540015
KNOB BOLT M5-.8 X 14, 10-LOBE, D19
N/A
016 PT32540016
***USE PSTB006M***
N/A
017 PT32540017
COMPRESSION SPRING 0.6 X 4 X 6
N/A
018 PT32540018
CLEVIS PIN 4 X 24
N/A
019 PT32540019
***USE PEC01M***
N/A
020 PT32540020
***USE PS07M***
N/A
021 PT32540021
***USE PS12M***
N/A
022 PT32540022
***USE PLW09M***
N/A
023 PT32540023
HEIGHT SCALE
N/A
024 PT32540024
FACEPLATE
N/A
025 PT32540025
RUBBER BUMPER
N/A
026 PT32540026
***USE PLW01M***
N/A
027 PT32540027
PHLP HD SCR M5-.8 X 22
N/A
028 PT32540028
DOWEL PIN 4 X 8
N/A
029 PT32540029
SLIDING BASE
N/A
030 PT32540030
KNOB BOLT M5-.8 X 22, 10-LOBE, D19
N/A
031 PT32540031
DEPTH SCALE
N/A
032 PT32540032
***USE PSN01M***
N/A
033 PT32540033
DEPTH POINTER
N/A
034 PT32540034
DUST PORT 1-1/2"
N/A
035 PT32540035
***USE PW05M***
N/A
036 PT32540036
SQUARE CUSHION
N/A
037 PT32540037
***USE PLW03M***
N/A
038 PT32540038
***USE PS14M***
N/A
039 PT32540039
COMPRESSION SPRING 1.2 X 11 X 95
N/A
040 PT32540040
GUIDE ROD
N/A
041 PT32540041
***USE PS56M***
N/A
042 PT32540042
***USE T32541***
N/A
043 PT32540043
***USE PSS26M***
N/A
044 PT32540044
DRILL BIT HOLDER
N/A
045 PT32540045
GEARBOX COVER
N/A
046 PT32540046
***USE PFH25M***
N/A
047 PT32540047
BALL BEARING 6012-OPEN
N/A
048 PT32540048
CENTER SPINDLE
N/A
049 PT32540049
TRANSFER GEAR 34T
N/A
050 PT32540050
***USE PR03M***
N/A
051 PT32540051
***USE P607ZZ***
N/A
052 PT32540052
WOODRUFF KEY 3 X 10MM
N/A
053 PT32540053
OUTPUT GEAR 13T
N/A
054 PT32540054
***USE PR16M***
N/A
055 PT32540055
***USE P609ZZ***
N/A
056 PT32540056
***USE PWF06M***
N/A
057 PT32540057
***USE PAW02.5M***
N/A
058 PT32540058
AUXILIARY HANDLE
N/A
059 PT32540059
***USE PCAP76M***
N/A
060 PT32540060
***USE PW01M***
N/A
061 PT32540061
TAP SCREW M4.2 X 20
N/A
062 PT32540062
TAP SCREW M4.2 X 30
N/A
063 PT32540063
GEARBOX
N/A
064 PT32540064
MOTOR 1HP 120V 1-PH
N/A
064-1 PT32540064-1
***USE P6001ZZ***
N/A
064-2 PT32540064-2
MOTOR BEARING CAP
N/A
064-3 PT32540064-3
***USE PFH25M***
N/A
064-4 PT32540064-4
MOTOR ARMATURE
N/A
064-5 PT32540064-5
***USE P607ZZ***
N/A
064-6 PT32540064-6
MOTOR BEARING SLEEVE
N/A
064-7 PT32540064-7
MOTOR FAN COVER
N/A
064-8 PT32540064-8
MOTOR STATOR
N/A
064-9 PT32540064-9
***USE PHTEK61M***
N/A
071 PT32540071
MOTOR HOUSING
N/A
072 PT32540072
TRANSFER BRACKET
N/A
073 PT32540073
ON/OFF SWITCH PLATE
N/A
074 PT32540074
MOTOR BRUSH HOLDER
N/A
075 PT32540075
***USE PHTEK11M***
N/A
076 PT32540076
MOTOR BRUSH (2-PC SET)
N/A
077 PT32540077
ON/OFF SWITCH YKHL HL-8A 12A
N/A
078 PT32540078
CABLE CLAMP
N/A
079 PT32540079
TAP SCREW M4.2 X 12
N/A
080 PT32540080
PRIMARY HANDLE
N/A
081 PT32540081
HANDLE ACCESS COVER
N/A
082 PT32540082
TAP SCREW M4.2 X 20
N/A
083 PT32540083
STRAIN RELIEF BOOT 3/8
N/A
084 PT32540084
***USE PS02M***
N/A
085 PT32540085
COMPRESSION SPRING 0.5 X 10 X 6
N/A
086 PT32540086
POWER CORD 18G 3W 79" 1-15P
N/A
100 PT32540100
MACHINE ID LABEL
N/A
101 PT32540101
GRIZZLY PRO LABEL
N/A
MAN PT32540MAN
MANUAL T32540 MFD-10.20+ V1.012.20
N/A